TAMPING RAMMER
CT-65
SPARE PARTS LIST

12022020

Original Instruction



SPARE PARTS LIST

1/6 12022020



SPARE PARTS LIST

No. Description Drawing No. Qty
0 Throttle Wire 1101-06000-4 1
1 Throttle Lever Assy. 1107-06000-1 1
2 Handle 1107-01000-3 1
3 Intake Pipe 1107-00027-4 1
4 Engine 25100001 1
5 Engine Shield 1107-04000-3 1
6 Bracket, Engine Shield 1101-00031-1 4
7 Bolt M8 15080300 4
8 Clutch Drum with Pinion 1107-00007-4 1
9 Oil Seal 184262061 1
10 Stopper 18620002 1
11 Bearing 136007 1
12 Stopper 18350001 2
13 Stopper 9240200 1
14 Bearing 13NK16/20 1
15 Pinion Plug 1107-00009-1 1
16 Allen Screw 16084003 6
17 Spring Washer M8 12080000 6
18 Washer M8 11080000 10
19 Front Cover 1107-00010-1 1
20 Stopper 18250001 1
21 Bearing 216305C3 1
22 Bearing 216207C3 1
23 Stopper 18720002 1
24 Crank Gear 1107-00011-4 1
25 Bearing 213004-2RS 1
26 Stopper 18200001 1
27 Stopper 18420002 1
28 Engine Flange 1107-00006-1 1
29 Clutch Assy. 1101-02000-1 1
30 Engine Shaft Nut 1101-00030-1 1
31 Handle Connector, Right 1107-00003-2 1
32 Crank Case 1107-00019-1 1
33 Washer M10 11100000 18
34 Spring Washer M10 12100000 18
35 Bolt M10 15100500 2
36 0O-Ring 1107-00008-4 1
37 Bracket, Air Cleaner 1107-00028-4 4
38 Allen Screw 16082503 4
39 Air Cleaner Assy. 1107-02000-1 1
40 Bolt M10 15100300 14
41 4
42 Roller Assy. 1101-26000-1 2
47 2
43 Bolt M10 15100400 2
44 Shock Absorber Assy. 1101-03000-4 2
45 Handle Connector, Left 1107-00004-2 1

2/6 12022020




SPARE PARTS LIST

No. Description Drawing No. Qty
46 Shock Absorber, Small 1107-00002-4 2
63 1
64 . : 1
65 Grip Bolt CP Assy., Air Cleaner 1107-02200-1 1
66 1
67 1
68 Base Assy., Air Cleaner 1107-02300-1 1
69 1
70 Air Filter 1107-02001-4 1
71 Cap, Air Cleaner 1107-02006-4 1

3/6

12022020




SPARE PARTS LIST

4/6 12022020



SPARE PARTS LIST

No. Description Drawing No. Qty
1 0O-Ring 1107-00005-4 1
2 Guide Cylinder 1107-00021-1 1
3 Spring Washer M10 12100000 4
4 Bolt M10 15100400 4
5 Clamp, Bellow 1107-00029-4 2
6 Bellow 1107-00025-4 1
7 Protection Sleeve 1107-00001-1 1
8 Plug 70161512 1
9 Seal 14160002 1
10 Packing, Large 1107-00024-4 1
11 Seal 14200002 1
12 Oil Level Gauge 1101-00004-4 1
13 Piston Rod 1107-07000-4 1
14 Spring (External) 1107-00017-4 2
15 Stopper 1107-00023-4 1
16 Disc Washer 14122905 1
17 Stopper, Upper 1107-00018-1 1
18 Piston Rod Head 1107-00026-1 1
19 Sleeve, Connecting Rod 1107-00013-1 1
20 Plug 1107-00014-4 2
21 Connecting Rod 1107-00012-4 1
22 Piston Pin 1107-00015-4 1
23 Spring Cylinder 1107-05000-3 1
24 Packing, Small 1107-00020-4 1
25 Foot Flange 1107-00022-4 1
26 Spring Washer M8 12080000 6
27 Bolt M8 15080400 6
28 Foot Assy. 1107-03000-4 1
29 Sunk Head Bolt M12 712950006 2
30 Sunk Head Bolt M12 712950006 2
31 Washer M12 11120000 4
32 Lock Nut M12 13120001 4
33 Spring (Internal) 1107-00016-4 2

5/6

12022020




	CT-65 Spare Parts List Cover
	CT-65冲击夯零件手册-上部
	CT-65冲击夯零件手册-上部英文清单
	CT-65冲击夯零件手册-下部
	CT-65冲击夯零件手册-下部英文清单



